samranis. FCC RF Test Report Report No. : FG521816G

N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alen 3068 Tig. Frea Fun
00100 i
e

7 48
Scale/Div 10.0 08 Ref Value 30.00 dBm

RefLvl Offset 15.97 a8
Ref Value 30.00 dBm

Stop 3,600 GRz Stop 3.800 GHz

N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_ Low_CH

sel 15.87 B

e 4 RefLvl Offset 15.95 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 3.600 GHz Stop 3,600 GRz
4 Range Tatle

Stop 3.800 GHz
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N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Alen 3068 Tig. Frea Fun
00100 i
e

Ref Lyl Offset 15.00 0B

RefLvl Offset 15.93 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Value 30.00 dBm

s

N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 15.00 0B RefLvi Offset 15.98 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 3.880 GHz

Stop 4,080 GHz

4 Range Tatle
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Edge 1RB_Left Low_CH

Alen 3068 Tig. Frea Fun
00100 i
e

7 48
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Lvl Offset 15.90 8
Ref Value 30.00 dBm

Stop 3,600 GRz Stop 3.800 GHz

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_ Low_CH

RefLvl Offset 15.97 a8

Scale/Div 10.0 08 ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 3.600 GHz Stop 3,600 GRz
4 Range Tatle

Stop 3.800 GHz
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Alten: 3068
00100
e

7 48

Ref Lvl Offset 15.90 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Value 30.00 dBm

S

S

Stop 4,080 GHz

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 15.85 48 RefLvl Offset 15.97 a8
Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Start 3.880 GHz

Stop 4,080 GHz

4 Range Tatle
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Software Version: 23.06.1602

FR1 N7/8

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.2dBi

Bﬁﬁ | scs Ba(;‘t?]Wi Arfen Frﬁg)(M Modulation RB P%%‘gr%géenﬂ') EIRP(Bm) | EIRP(W)
78 | 30 | 20 |647334|3710.01 DFT(';;S)EDM 25@12 26.39 26.59 0.4560
78 | 30 20 |647334[3710.01 DFT(;;SEDM 1@1 26.28 26.48 0.4446
78 | 30 20 |647334|3710.01 DFTQ'SP'gEDM 1@49 26.5 26.7 0.4677
78 | 30 | 20 |647334|3710.01 DFT'S&EDM 181 5@12 25.88 26.08 0.4055
78 | 30 | 20 |647334|3710.01 DFT'S('D%ADM 181 1@1 25.74 25.04 0.3926
78 | 30 | 20 |647334|3710.01 DFT'S('DOAEDM 16| 1 @49 25.95 26.15 0.4121
78 | 30 20 |650000| 3750 DFTQ'SP'gEDM 25@12 26.26 26.46 0.4426
78 | 30 | 20 |650000| 3750 DFTQ'SP'(S)EDM 1@1 26.44 26.64 0.4613
78 | 30 | 20 |650000| 3750 DFT;P'(S)EDM 1@49 26.15 26.35 0.4315
78 | 30 | 20 |650000| 3750 DFT'S('DOAEDM 16| 5@12 25.79 25.99 0.3972
78 | 30 | 20 |650000| 3750 DFT'S('?(XDDM 161 @1 25.93 26.13 0.4102
78 | 30 | 20 |650000| 3750 DFT'S('?CAEDM 16| 1 @49 25.65 25.85 0.3846
78 | 30 | 20 |652666|3789.99 DFT;PSEDM 25@12 26.5 26.7 0.4677
78 | 30 20 |652666|3789.99 DFT;P'(S)EDM 1@1 26.4 26.6 0.4571
78 | 30 20 |652666|3789.99 DFT;P'(S)EDM 1@49 26.4 26.6 0.4571
78 | 30 | 20 |652666|3789.99 DFT'S('?CAEDM 161 55@12 25.97 26.17 0.4140
78 | 30 | 20 |652666|3789.99 DFT'S('?C;EDM 181 1@1 25.78 25.98 0.3963
78 | 30 20 |652666|3789.99 DFT'SSXDDM 16| 1 @49 25.89 26.09 0.4064
78 | 30 | 30 |647668|3715.02 DFT;P'gEDM 36@18 26.4 26.6 0.4571
78 | 30 | 30 |647668|3715.02 DFT&;&EDM 1@1 26.33 26.53 0.4498
78 | 30 | 30 |647668|3715.02 DFT;P'SEDM 1@76 26.57 26.77 0.4753
78 | 30 | 30 |647668|3715.02 DFT'S('?OAEDM 16| 36@18 25.9 26.1 0.4074
78 | 30 | 30 |647668|3715.02 DFT'S('?%ADM 181 @1 25.81 26.01 0.3990
78 | 30 | 30 |647668|3715.02 DFT'S('?%ADM 161 @76 26.1 26.3 0.4266
78 | 30 | 30 |650000] 3750 | DFT-s-OFDM |36@18 26.3 26.5 0.4467
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QPSK
78 | 30 | 30 |650000| 3750 DFT(';(SDEDM 1@1 26.51 26.71 0.4688
78 | 30 | 30 |650000| 3750 DFT(';SEDM 1@76 26.25 26.45 0.4416
78 | 30 | 30 |650000| 3750 DFT'S&KADM 16| 36@18 25.79 25.99 0.3972
78 | 30 | 30 |650000| 3750 DFT'SSZ';ADM 161 1@1 26 26.2 0.4169
78 | 30 | 30 |650000| 3750 DFT'S('?(X';ADM 16| 1@76 25.65 25.85 0.3846
78 | 30 | 30 |652332|3784.98 DFT(';SEDM 36@18 26.33 26.53 0.4498
78 | 30 | 30 |652332|3784.98 DFTQ'SP'SEDM 1@1 26.2 26.4 0.4365
78 | 30 | 30 |652332|3784.98 DFTQ'SP'(S)EDM 1@76 26.51 26.71 0.4688
78 | 30 | 30 |652332|3784.98 DFT'S('D%ADM 16| 36@18 25.82 26.02 0.3999
78 | 30 | 30 |652332|3784.98 DFT'S('DOAEDM 161 @1 25.67 25.87 0.3864
78 | 30 | 30 |652332|3784.98 DFT'SéOAiADM 16| 1@76 25.87 26.07 0.4046
78 | 30 | 40 |648000| 3720 DFTQ'SP'(S)EDM 50@25 26.45 26.65 0.4624
78 | 30 | 40 |648000| 3720 DFT;P'(S)EDM 1@1 26.25 26.45 0.4416
78 | 30 40 |648000| 3720 DFT(;;SEDM 1@104 26.48 26.68 0.4656
78 | 30 | 40 |648000| 3720 DFT'S&EDM 16 | 50@25 26 26.2 0.4169
78 | 30 | 40 |648000| 3720 DFT'S('?%ADM 161 @1 25.76 25.96 0.3945
78 | 30 | 40 |648000| 3720 DFT'SSXEDM 16| 1 @104 25.99 26.19 0.4159
78 | 30 40 |650000| 3750 DFT;P'(S)EDM 50@25 26.3 26.5 0.4467
78 | 30 | 40 |650000| 3750 DFT;P'gEDM 1@1 26.6 26.8 0.4786
78 | 30 | 40 |650000| 3750 DFT;P'gEDM 1@104 26.12 26.32 0.4285
78 | 30 | 40 |650000| 3750 DFT'SSXEDM 16 | 50@25 25.85 26.05 0.4027
78 | 30 | 40 |650000| 3750 DFT'SSXDDM 161 @1 26.11 26.31 0.4276
78 | 30 | 40 |650000| 3750 DFT'S('?CAEDM 16| 1 @104 25.69 25.89 0.3882
78 | 30 | 40 |652000| 3780 DFT;P'gEDM 50@25 26.29 26.49 0.4457
78 | 30 | 40 |652000| 3780 DFT;P'SEDM 1@1 26.15 26.35 0.4315
78 | 30 40 |652000| 3780 DFT;P'SEDM 1@104 26.47 26.67 0.4645
78 | 30 | 40 |652000| 3780 DFT'S('?%EDM 16 | 50@25 25.87 26.07 0.4046
78 | 30 | 40 |652000| 3780 DFT'S('?%ADM 161 101 25.58 25.78 0.3784
78 | 30 | 40 |652000| 3780 DFT'S('?OADDM 16| 1 @104 25.94 26.14 0.4111
78 | 30 | 50 |648334|3725.01| DFT-s-OFDM |64@32 26.53 26.73 0.4710
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QPSK
78 | 30 | 50 |648334|3725.01 DFT(';(SDEDM 1@1 26.24 26.44 0.4406
78 | 30 | 50 |648334|3725.01 DFT(';SEDM 1@131 26.33 26.53 0.4498
78 | 30 | 50 |648334|3725.01 DFT'S&KADM 16| 64@32 26.11 26.31 0.4276
78 | 30 | 50 |648334|3725.01 DFT'SSZ';ADM 161 1@1 25.86 26.06 0.4036
78 | 30 | 50 |648334|3725.01 DFT'S('?(X';ADM 1611 @131 25.8 26 0.3981
78 | 30 | 50 |650000| 3750 DFT(';SEDM 64@32 26.31 26.51 0.4477
78 | 30 | 50 |650000| 3750 DFTQ'SP'SEDM 1@1 26.59 26.79 0.4775
78 | 30 | 50 |650000| 3750 DFTQ'SP'(S)EDM 1@131 26.35 26.55 0.4519
78 | 30 | 50 |650000| 3750 DFT'S('D%ADM 16| 64@32 25.79 25.99 0.3972
78 | 30 | 50 |650000| 3750 DFT'S('DOAEDM 161 @1 26.11 26.31 0.4276
78 | 30 | 50 |650000| 3750 DFT'SéOAiADM 1611 @131 25,71 25.91 0.3899
78 | 30 | 50 |651666|3774.99 DFTQ'SP'(S)EDM 64@32 26.3 26.5 0.4467
78 | 30 | 50 |651666|3774.99 DFT;P'(S)EDM 1@1 26.22 26.42 0.4385
78 | 30 50 |651666|3774.99 DFT(;;SEDM 1@131 26.48 26.68 0.4656
78 | 30 | 50 |651666|3774.99 DFT'S&EDM 16 64@32 25,77 25.97 0.3954
78 | 30 | 50 |651666|3774.99 DFT'S('?%ADM 161 @1 25.67 25.87 0.3864
78 | 30 | 50 |651666|3774.99 DFT'SSXEDM 1611 @131 25.86 26.06 0.4036
78 | 30 60 |648668|3730.02 DFT;P'(S)EDM 81@40 26.45 26.65 0.4624
78 | 30 | 60 |648668|3730.02 DFT;P'gEDM 1@1 26.24 26.44 0.4406
78 | 30 | 60 |648668|3730.02 DFT;P'gEDM 1@160 26.1 26.3 0.4266
78 | 30 | 60 |648668|3730.02 DFT'SSXEDM 16 | s1@40 26.06 26.26 0.4227
78 | 30 | 60 |648668|3730.02 DFT'SSXDDM 161 @1 25,78 25.98 0.3963
78 | 30 | 60 |648668|3730.02 DFT'S('?CAEDM 16| 1 @160 25.63 25.83 0.3828
78 | 30 | 60 650000 3750 DFT;P'gEDM 81@40 26.23 26.43 0.4395
78 | 30 | 60 650000 3750 DFT;P'SEDM 1@1 26.53 26.73 0.4710
78 | 30 60 650000 3750 DFT;P'SEDM 1@160 26.23 26.43 0.4395
78 | 30 | 60 |650000| 3750 DFT'S('?%EDM 16 | s1@40 25.78 25.98 0.3963
78 | 30 | 60 650000 3750 DFT'S('?%ADM 181 @1 26.03 26.23 0.4198
78 | 30 | 60 |650000| 3750 DFT'S('?OADDM 16 | 1@160 25.82 26.02 0.3999
78 | 30 | 60 |651332|3769.98| DFT-s-OFDM |81@40 26.18 26.38 0.4345
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QPSK
78 | 30 | 60 |651332|3769.98 DFT(';(SDEDM 1@1 26.43 26.63 0.4603
78 | 30 | 60 |651332|3769.98 DFT(';SEDM 1@160 26.36 26.56 0.4529
78 | 30 | 60 |651332|3769.98 DFT'S&KADM 16 | s1@40 25.67 25.87 0.3864
78 | 30 | 60 |651332|3769.98 DFT'SSZ';ADM 161 1@1 25.91 26.11 0.4083
78 | 30 | 60 |651332|3769.98 DFT'S('?(X';ADM 16 | 1 @160 25.91 26.11 0.4083
78 | 30 | 70 |e49000| 3735 DFT(';SEDM 90@45 26.43 26.63 0.4603
78 | 30 | 70 |649000| 3735 DFTQ'SP'SEDM 1@1 26.31 26.51 0.4477
78 | 30 | 70 |e49000| 3735 DFTQ'SP'(S)EDM 1@187 26.09 26.29 0.4256
78 | 30 | 70 |e49000| 3735 DFT'S('D%ADM 161 90@45 26.05 26.25 0.4217
78 | 30 | 70 |649000| 3735 DFT'S('DOAEDM 161 @1 25.8 26 0.3981
78 | 30 | 70 |649000| 3735 DFT'SéOAiADM 1611 @187 25,57 25.77 0.3776
78 | 30 | 70 |650000| 3750 DFTQ'SP'(S)EDM 90@45 26.25 26.45 0.4416
78 | 30 | 70 |650000| 3750 DFT;P'(S)EDM 1@1 26.48 26.68 0.4656
78 | 30 70 |650000| 3750 DFT(;;SEDM 1@187 26.35 26.55 0.4519
78 | 30 | 70 |650000| 3750 DFT'S&EDM 16 | 90@45 25.84 26.04 0.4018
78 | 30 | 70 |650000| 3750 DFT'S('?%ADM 161 @1 25.9 26.1 0.4074
78 | 30 | 70 |650000| 3750 DFT'SSXEDM 16| 1 @187 25.76 25.96 0.3945
78 | 30 70 |651000| 3765 DFT;P'(S)EDM 90@45 26.26 26.46 0.4426
78 | 30 | 70 |651000| 3765 DFT;P'gEDM 1@1 26.62 26.82 0.4808
78 | 30 | 70 |651000| 3765 DFT;P'gEDM 1@187 26.41 26.61 0.4581
78 | 30 | 70 |651000| 3765 DFT'SSXEDM 16 | 90@45 25.74 25.94 0.3926
78 | 30 | 70 |651000| 3765 DFT'SSXDDM 161 @1 26.11 26.31 0.4276
78 | 30 | 70 |651000| 3765 DFT'S('?CAEDM 1611 @187 25.88 26.08 0.4055
78 | 30 | 80 |649334|3740.01 DFT;P'gEDM 108@54 26.41 26.61 0.4581
78 | 30 | 80 |649334|3740.01 DFT;P'SEDM 1@1 26.3 26.5 0.4467
78 | 30 80 |649334|3740.01 DFT;P'SEDM 1@215 26.32 26.52 0.4487
78 | 30 | 80 |649334|3740.01 DFT'S('?%EDM 16 11 08@s54 25.93 26.13 0.4102
78 | 30 | 80 |649334|3740.01 DFT'S('?%ADM 161 101 25.81 26.01 0.3990
78 | 30 | 80 |649334|3740.01 DFT'S('?OADDM 16| 1 @215 25.75 25.95 0.3936
78 | 30 | 80 |650000] 3750 | DFT-s-OFDM |108@54 26.31 26.51 0.4477
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QPSK
78 | 30 | 80 |650000| 3750 DFT(';(SDEDM 1@1 26.33 26.53 0.4498
78 | 30 | 80 |650000| 3750 DFT(';SEDM 1@215 26.47 26.67 0.4645
78 | 30 | 80 |650000| 3750 DFT'S&KADM 16 |108@s54 25.83 26.03 0.4009
78 | 30 | 80 |650000| 3750 DFT'SSZ';ADM 161 1@1 25.92 26.12 0.4093
78 | 30 | 80 |650000| 3750 DFT'S('?(X';ADM 16 | 1 @215 25.87 26.07 0.4046
78 | 30 | 80 |650666|3759.99 DFT(';SEDM 108@54 26.21 26.41 0.4375
78 | 30 | 80 |650666|3759.99 DFTQ'SP'SEDM 1@1 26.53 26.73 0.4710
78 | 30 | 80 |650666|3759.99 DFTQ'SP'(S)EDM 1@215 26.38 26.58 0.4550
78 | 30 | 80 |650666|3759.99 DFT'S('D%ADM 16 |108@54 25.71 25.91 0.3899
78 | 30 | 80 |650666|3759.99 DFT'S('DOAEDM 161 @1 26.03 26.23 0.4198
78 | 30 | 80 |650666|3759.99 DFT'SéOAiADM 16| 1 @215 25.92 26.12 0.4093
78 | 30 | 90 |649668|3745.02 DFTQ'SP'(S)EDM 120@60 26.37 26.57 0.4539
78 | 30 | 90 |649668|3745.02 DFT;P'(S)EDM 1@1 26.3 26.5 0.4467
78 | 30 90 |649668|3745.02 DFT(;;SEDM 1@243 26.35 26.55 0.4519
78 | 30 | 90 |649668|3745.02 DFT'S&EDM 16 1120@60 25.9 26.1 0.4074
78 | 30 | 90 |649668|3745.02 DFT'S('?%ADM 161 @1 25.82 26.02 0.3999
78 | 30 | 90 |649668|3745.02 DFT'SSXEDM 1611 @243 25.87 26.07 0.4046
78 | 30 90 |650000| 3750 DFT;P'(S)EDM 120@60 26.31 26.51 0.4477
78 | 30 | 90 |650000| 3750 DFT;P'gEDM 1@1 26.31 26.51 0.4477
78 | 30 | 90 |650000| 3750 DFT;P'gEDM 1@243 26.47 26.67 0.4645
78 | 30 | 90 |650000| 3750 DFT'SSXEDM 16 | 120@60 25.81 26.01 0.3990
78 | 30 | 90 |650000| 3750 DFT'SSXDDM 161 @1 25.8 26 0.3981
78 | 30 | 90 |650000| 3750 DFT'S('?CAEDM 1611 @243 25.97 26.17 0.4140
78 | 30 | 90 |650332|3754.98 DFT;P'gEDM 120@60 26.25 26.45 0.4416
78 | 30 | 90 |650332|3754.98 DFT;P'SEDM 1@1 26.33 26.53 0.4498
78 | 30 90 |650332|3754.98 DFT;P'SEDM 1@243 26.41 26.61 0.4581
78 | 30 | 90 |650332|3754.98 DFT'S('?%EDM 16 1120@60 25.75 25.95 0.3936
78 | 30 | 90 |650332|3754.98 DFT'S('?%ADM 181 @1 25.86 26.06 0.4036
78 | 30 | 90 |650332|3754.98 DFT'S('?OADDM 16 | 1 @243 25.83 26.03 0.4009
78 | 30 | 100 |650000] 3750 |DFT-s-OFDM PI/2|135@67 26.28 26.48 0.4446
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BPSK
78 | 30 | 100 [6s0000| 3750 |PFTSOFOMPIZ g, 26.66 26.86 0.4853
78 | 30 | 100 |650000| 3750 |PFTSOOM PI2| 1 @271 26.36 26.56 0.4529
78 | 30 | 100 |650000| 3750 DFTQ'SP'SEDM 135@67 26.38 26.58 0.4550
78 | 30 | 100 |650000| 3750 DFTQ'S;S)EDM 1@1 26.29 26.49 0.4457
78 | 30 | 100 |650000| 3750 DFT('DS;S)EDM 1@271 26.61 26.81 0.4797
78 | 30 | 100 |650000| 3750 DFT'S('DOAEDM 16 |135@67 25.93 26.13 0.4102
78 | 30 | 100 |650000| 3750 DFT'SéOAiADM 161 @1 25.82 26.02 0.3999
78 | 30 | 100 |650000| 3750 DFT'S&EDM 161 1 @271 25.94 26.14 0.4111
78 | 30 | 100 |650000| 3750 DFT'S('D%ADM 64 | 135@67 24.91 25.11 0.3243
78 | 30 | 100 |650000| 3750 DFT'S('DOAEDM 641 1@1 25.03 25.23 0.3334
78 | 30 | 100 |650000| 3750 DFT'SéOAiADM 641 1@271 25 25.2 0.3311
78 | 30 | 100 |650000| 3750 DFT'SgAFﬁM 256 135@67 24.41 24.61 0.2891
78 | 30 | 100 |650000| 3750 DFT'S'(S)AFSM 256 @1 24.13 24.33 0.2710
78 | 30 | 100 |650000| 3750 DFT'S'QOAFSM 256| 1 @271 24.32 24.52 0.2831
78 | 30 | 100 |650000| 3750 |CP-OFDM QPSK |137@68 25.33 25.53 0.3573
78 | 30 | 100 |650000] 3750 |CP-OFDM QPSK| 1@1 25,17 25.37 0.3443
78 | 30 | 100 |650000| 3750 |CP-OFDM QPSK|1@271 25.42 25.62 0.3648
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 19.5 PASS NV
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 13.1 PASS LV
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 15.6 PASS HV
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 17.2 PASS -30°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 12.9 PASS -20°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 13 PASS -10°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 14.8 PASS 0°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 18.1 PASS 10°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 19.5 PASS 20°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 12.2 PASS 30°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 17.4 PASS 40°C
QPSK
DFT-s-

78 30 20 650000  3750.0 OFDM 50@0 15.5 PASS 50°C
QPSK

IMAX(Af)| =19.5 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fi — IMAX(A)| 3700.859181 > 3700 MHz
PASS
fu + IMAX(AT)| 3798.74122 <3800 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
78 30 20 650000 3750.0 OFDM PI/2 50@0 4.23 13 PASS
BPSK
DFT-s-
78 30 20 650000 3750.0 OFDM 50@0 5.37 13 PASS
QPSK
Sporton International Inc. (ShenzZhen) Page Number 1 A2-8 of 38

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : R9C-OP24321
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N78(20M)_DFT-s-OFDM_PI_2- N78(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenzZhen) Page Number 1 A2-9 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 20 650000 3750.0 CF(’Q‘S;?M 51@0 18.207 18.99
78 30 20 650000 3750.0 Cfé%’j&“" 51@0 18.17 18.9
78 30 20 650000 3750.0 C&%i?nM 51@0 18.207 19.05
78 30 20 650000 3750.0 g';éogg\“ﬂ" 51@0 18.236 18.98
78 30 30 650000 3750.0 CF(SS;?M 78@0 27.748 28.79
78 30 30 650000 3750.0 Cfé%';'fw'\" 78@0 27.74 28.92
78 30 30 650000 3750.0 C&%’Z?AM 78@0 27.816 28.99
78 30 30 650000 3750.0 3’;&05/3\')" 78@0 27.825 28.85
78 30 40 650000 3750.0 CF(SS;?M 106@0 37.824 39.36
78 30 40 650000 3750.0 Cfé%';'fw'\" 106@0 37.87 39.12
78 30 40 650000 3750.0 C&%FA?AM 106@0 37.91 39.31
78 30 40 650000 3750.0 g;’éogm" 106@0 37.812 39.3
78 30 50 650000 3750.0 CFSSQEM 133@0 47.48 49.08
78 30 50 650000 3750.0 Cfé%i?w“" 133@0 47.335 49.32
78 30 50 650000 3750.0 C&%’Z?AM 133@0 47.576 49.05
78 30 50 650000 3750.0 g;’éogm" 133@0 47.489 49.12
78 30 60 650000 3750.0 CFSSQEM 162@0 57.811 59.68
78 30 60 650000 3750.0 Cfé%i'iﬂ“" 162@0 57.584 59.75
78 30 60 650000 3750.0 C&%’ZRAM 162@0 57.778 59.62
78 30 60 650000 3750.0 czgéo(gmln 162@0 57.645 50.68
78 30 70 650000 3750.0 CFSSEEM 189@0 67.369 69.67
78 30 70 650000 3750.0 Cfé%i'iﬂ“" 189@0 67.42 69.68
Sporton International Inc. (ShenzZhen) Page Number : A2-10 of 38

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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78 30 70 650000 3750.0 C&%’Z?WM 189@0 67.582 69.78
78 30 70 650000 3750.0 g';éoQFm" 189@0 675 69.67
78 30 80 650000 3750.0 C';'SEEM 217@0 77.586 80.01
78 30 80 650000 3750.0 Cfé%';?w“" 217@0 77.619 79.99
78 30 80 650000 3750.0 C&%’Z?WM 217@0 776 79.92
78 30 80 650000 3750.0 g';éoQFm" 217@0 77.504 80.0
78 30 90 650000 3750.0 C%'SEEM 245@0 87.513 90.24
78 30 90 650000 3750.0 Cfé%';'fw'\" 245@0 87.589 90.05
78 30 90 650000 3750.0 C&%’Z?MM 245@0 87.357 90.3
78 30 90 650000 3750.0 3’;;;05,3“4” 245@0 87.435 90.16
78 30 100 650000 3750.0 C%'SEEM 273@0 97.297 100.4
78 30 100 650000 3750.0 Cfé%';'fw'\" 273@0 97.464 100.6
78 30 100 650000 3750.0 C&%’Z?MM 273@0 97.508 100.6
78 30 100 650000 3750.0 g;’éogm" 273@0 97.636 100.6
Sporton International Inc. (ShenzZhen) Page Number : A2-11 of 38

TEL : +86-755-8637-9589
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N78(20M)_CP- N78(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
c Gate: OF

Video BW 620,00 kHz" . Span 40 WiHg|
27 m (1001 pis)

N78(20M)_CP-OFDM_64 N78(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Fi He Aiten 40 Trig: Frea Fun
" C o

Video BW 620,00 kHz" Span 40 Mz : #yideo BW 620.00 kiz' . Span 40 Mz
Sweep 127 ms (1001 pis) 2 weep 1.27 ms (100 pts)

Sporton International Inc. (ShenzZhen) Page Number 1 A2-12 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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N78(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

Video BW 810,00 khz" Span 60 WiHg|
Sweep 1.00 ms (1001 pis)

N78(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 810,00 khz" ) Span 60 Mz
Sweep 1.00 ms (1001 pis)

Cente GHz
[#Res BIW 300.00 kHz

N78(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

Span 60 Mz
Sweep 1.00ms (1001 pts)

N78(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

yideo BW 910.00 ) Span 60 Mz
Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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N78(40M)_CP- N78(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068

Aiten: 4068

#Video BW 1,300 : Span 80 W] : #ideo BIY 1.3000 MHz' . Span B0 Mz
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

N78(40M)_CP-OFDM_64 N78(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Fi He Aiten 40 Trig: Frea Fun
" C o

#Video BW 1.3000 MHz' : Span B0 MHz] ) #ideo BIY 1.3000 MHz' Span B0 Mz
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

it Freq Enor
Banowiath

Sporton International Inc. (ShenzZhen) Page Number 1 A2-14 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Report No. : FG521816G

N78(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1,601 : Span 100 Mz
Sweep 1.00 ms (1001 pis)

N78(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 1.6000 MHz' Span 100 Mz
Sweep 1.00 ms (1001 pis)

N78(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#ideo BIV 1.6000 MHz' Span 100 MHz]
Sweep 1.00ms (100 pts)

N78(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#ideo BIV 1.6000 MHz' ) Span 100 MHz]
Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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samranas. FCC RF Test Report

Report No. : FG521816G

N78(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 2001 Span 120 Mz
Sweep 1.00 ms (1001 pis)

N78(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 2.0000 MHZ' Span 120 Mz
Sweep 1.00 ms (1001 pis)

N78(60M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
Gate; O

#ideo BIV 2.0000 MHz' i Span 120 MHz]
Sweep 1.00ms (100 pts)

N78(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#ideo BIV 2.0000 MHz' ) Span 120 MHz]
Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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samranis. FCC RF Test Report Report No. : FG521816G

N78(70M)_CP- N78(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068

Aiten: 4068

#Video BW 2401 Span 140 Mz ) #ideo BIW 24000 MHz' ) Span 140 MHz]
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

Oczupied Bandwidih

N78(70M)_CP-OFDM_64 N78(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Fi He Aiten 40 Trig: Frea Fun
" C o

#Video BW 2.4000 MHZ' Span 140 Mz 27500 #ideo BIW 24000 MHz' ) Span 140 MHz]
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenzZhen) Page Number : A2-17 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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Report No. : FG521816G

N78(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#¥ideo BW 2701 ) Span 160 Mz
Sweep 1.00 ms (1001 pis)

N78(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 2.7000 MHZ' ) Span 160 Mz
Sweep 1.00 ms (1001 pis)

N78(80M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#ideo BIW 2.7000 MHz' Span 160 MHz]
Sweep 1.00ms (1001 pts)

N78(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#ideo BIW 2.7000 MHz' ) Span 160 MHz]
Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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Report No. : FG521816G

N78(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

b ki s

#Video BW 3, ) Span 160 Mz
Sweep 1.00 ms (1001 pis)

N78(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 3.0000 MHz'

N78(90M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#ideo BIV 3.0000 MHz' Span 180 MHz]
Sweep 1.00ms (100 pts)

N78(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#ideo BIV 3.0000 MHz' Span 180 MHz]
Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321

Page Number 1 A2-19 of 38



samranas. FCC RF Test Report

Report No. : FG521816G

N78(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 3, Span 200 MHz,

Sweep 1.00 ms (1001 pis)

N78(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 3.0000 MHz' Span 200 MHz,

Sweep 1.00 ms (1001 pis)

N78(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 3.7500 GHz
#Res BWW 1.0000 MKz

2 Matics v

#Video BW 3.0000 MHz* Span 200 MHz

Sweep 1.00ms (100 pts)

Qczupied Bandwidih

N78(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

(Center 3.7500 GHz
#Res BWW 1.0000 MKz

#ideo BIV 3.0000 MHz' Span 200 MHz]
Sweep 1.00ms (100 pts)

2 Matics v

Qczupied Bandwidih

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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samranas. FCC RF Test Report

Report No

. FG521816G

Conducted Spurious Emissions

NR SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

78

30

20

647334

3710.01

OFDM 1@0

see graph

78

30

20

647334

3710.01

OFDM 1@0

see graph

PASS

78

30

20

647334

3710.01

OFDM 1@0

see graph

PASS

78

30

20

647334

3710.01

OFDM 1@0

see graph

78

30

20

647334

3710.01

OFDM 1@0

see graph

PASS

78

30

20

647334

3710.01

OFDM 1@0

see graph

PASS

78

30

20

650000

3750.0

OFDM 1@0

see graph

78

30

20

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

20

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

20

650000

3750.0

OFDM 1@0

see graph

78

30

20

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

20

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

20

652666

3789.99

OFDM 1@0

see graph

78

30

20

652666

3789.99

OFDM 1@0

see graph

PASS

78

30

20

652666

3789.99

OFDM 1@0

see graph

PASS

78

30

20

652666

3789.99

OFDM 1@0

see graph

78

30

20

652666

3789.99

OFDM 1@0

see graph

PASS

78

30

20

652666

3789.99

OFDM 1@0

see graph

PASS

78

30

60

648668

3730.02

OFDM 1@0

see graph

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-0P24321
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Report No. :

FG521816G

78

30

60

648668

3730.02

OFDM 1@0

see graph

PASS

78

30

60

648668

3730.02

OFDM 1@0

see graph

PASS

78

30

60

648668

3730.02

OFDM 1@0

see graph

78

30

60

648668

3730.02

OFDM 1@0

see graph

PASS

78

30

60

648668

3730.02

OFDM 1@0

see graph

PASS

78

30

60

650000

3750.0

OFDM 1@0

see graph

78

30

60

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

60

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

60

650000

3750.0

OFDM 1@0

see graph

78

30

60

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

60

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

60

651332

3769.98

OFDM 1@0

see graph

78

30

60

651332

3769.98

OFDM 1@0

see graph

PASS

78

30

60

651332

3769.98

OFDM 1@0

see graph

PASS

78

30

60

651332

3769.98

OFDM 1@0

see graph

78

30

60

651332

3769.98

OFDM 1@0

see graph

PASS

78

30

60

651332

3769.98

OFDM 1@0

see graph

PASS

78

30

100

650000

3750.0

OFDM 1@0

see graph

78

30

100

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

100

650000

3750.0

OFDM 1@0

see graph

PASS

78

30

100

650000

3750.0

OFDM 1@0

see graph

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-0P24321
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DFT-s-

78 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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N78(20M)_DFT-s- N78(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH

#Alten 30 B ey Typer Power IF1I§\|; I Aoy Type Power (RMS]|

AuglHokd: 100/100 g Auglcld: 100100 ‘:
Trig: Free fun an Aaiky u ¥ Trig: Free Run A

Start 30 MHz Video BV 3.0 MHZ* 0 0 Video BW 3.0 MHZ' Stop 38.000 GHz|
Res BIY 1. 0 s p 320 ms (40001 ps)|

Funclion ction Wi o Tiace SG Function

N78(20M)_DFT-s- N78(20M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o 0 ! ] Tiig: Free Run A

Video BV 3.0 MHZ* E Video BW 3.0 MHZ' Stop 38.000 G
s Sweap 001 pts)

Funclion Function Widh Function Y Function Funclion Widh
B

q(ﬂ.?”""‘ ] ="3F".?”“

Sporton International Inc. (ShenzZhen) Page Number 1 A2-24 of 38
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N78(20M)_DFT-s-

N78(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_BPSK_Edge_1RB_Left Mid_CH

A Typa Fomer (RS

P Types Power m\sq,
Ao 100400 Avglicl: 100100
T Free fun Trg: Free Run .

Start 30 MHz Video BV 3.0 MHZ* Video BW 3.0 MHZ' Stop 38.000 GHz|
W 1. p 320 ms (40001 ps)|

Funglion Y Function

20,48 Bm 5550 B

N78(20M)_DFT-s-

N78(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

OFDM_QPSK_Edge 1RB_Left Mid_CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o Trig: Free Run A

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Stop 38.000 G
001 pts)

Funclion Function Widh

¥ Function

Funclion Widh
579 dBm

Nl IR G R

Sporton International Inc. (ShenzZhen) Page Number 1 A2-25 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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N78(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

AuglHokd: 100/100
Trig: Free fun

wton M8 Ty Poner S

Start 30 Mz Video BW 3.0 MHr*
W 1.

Funclion

N78(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

dllen 0B o Ty Poves ()
Mgl 100100
Trig: Free fun o

Video BW 3.0 MHz*

Funclion Function Widh

Wl R

N78(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

P Types Power m\sq,
Aokt 100100
Trg: Free Run .

Video BW 3.0 MHZ' Stop 38.000 GHz|
p 320 ms (40001 ps)|

¥ Function
545 dBm

N78(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

P Types Power m\sq,
Aokt 100100
Trg: Free Run .

Video BW 3.0 MHZ' Stop 38.000 G
Sweep 001 pts)

Function Funclion Widh
B

="3F.?”“

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-0OP24321
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N78(60M)_DFT-s- N78(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH

#Alten 30 B ey Typer Power IF1I§\|; I Aoy Type Power (RMS]|

AuglHokd: 100/100 g Auglcld: 100100 ‘:
Trig: Free fun an Aaiky u ¥ Trig: Free Run A

Start 30 MHz Video BV 3.0 MHZ* 0 0 Video BW 3.0 MHZ' Stop 38.000 GHz|
Res BIY 1. 0 s p 320 ms (40001 ps)|

Funclion ction Wi o Tiace SG Function

N78(60M)_DFT-s- N78(60M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o 0 ! ] Tiig: Free Run A

Video BV 3.0 MHZ* E Video BW 3.0 MHZ' Stop 38.000 G
s Sweap 001 pts)

Funclion Function Widh Function Y Function Funclion Widh
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